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2. EBRHE Table 1 Welding condition
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3. # B Welding

3—1 MMONE  AEECHILBEEREROEE  Feite) ¢ M & w ¥V,
0:00 0.04 6.94 22.5 2.84 0.12 {i 51.4

REFHTHRIATable 20T &<, FBR IO TLRE LML 1:30 | 0.04 6.85 22.6 2.86 0.12 [| 50.4
b7 BISE, NickBreak / # gl iF O FHBHER L % Lo Table 3:00 | 0.04 6.92 22.7 2.89 0:12 || 53.7

4:30 0.04 6.97 22.6 2.86 0.12 | 50.8

3IRT, ¥ 3HOMER P BN L Fig 1 1IT7 7T, 6:00 | 0.04 6.8 22.5 2.84 0.12 || 50.4
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Table 3 Mechanical properties
o]
Tensile test et -0 -sgompe:tour-('—czo) ° 2
'x'emi:rature 5:::.kg/mm2 73.:.;/‘“2 Fractured location Fig.l Charpy impact test results.
52.6 71.6 Base metal
80 C 43.4 69.3 Table 4 Results of pitting tests
42.7 67.4 - i
Nick break test Guide bend test Test |Weight loss Test condition
Face bend | Root bend | Side bend (g/m2/h)
No defect was observed. I 0.591* | 10%FeCl3,30 C,24hr
© 00 010 © 11| 1.ex10-3 | 1509/l NaCl+C07,80 C,28days
DEmiEs kLM, 70 (1984), S1381 rrr|  0.00 | 1509/l NaCl+Op/air,80 C,28days
DR MiEd & LM, T (1985) * Only the outside HAZ were pitted.
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